
 

Approve Deny Signatures Date 

X   
James D. Berger, P.E. / Environmental Engineer February 27, 2019 

X  
Amy M. Bellanca, P.E. / Environmental Engineer Manager  

 

Northeast Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0061671 

Facility Type Municipal APS ID 473070 

Major / Minor Minor Authorization ID 1247181 

a 
Applicant and Facility Information 

a 

Applicant Name 
Greenfield Township Sewer Authority 
Lackawanna County 

 
Facility Name 

Greenfield Township Sewer Authority 
(GTSA) WWTP 

 

Applicant Address PO Box 501   Facility Address 111 Lakeview Avenue   

 Carbondale, PA 18407-0501   Greenfield Township, PA 18407-3738  
[...]
was permitted to use UV Disinfection only, but fecal coliform issues have persisted. They have the option of 
emergency supplemental chlorination to supplement an ineffective UV Disinfection System or other 
emergency disinfection requirement or cleaning. 

• Part C.I.E: Updated dry stream condition due to limited dilution capacity of effluent-dominated stream. 

• Part C.I.F: New SBR discharge condition due to condition of intermittent discharge SBRs.  

• Part C.I.G: Notification of Responsible Operator for POTW (including offsite Pump Station) condition 
including Operator License Number within thirty (30) days of PED with subsequent updating. Required due 
to site-specific history and potential changes in responsible licensed operator for entirety of POTW. 

• Part C.I.H: New O&M Plan condition requiring submittal within ninety (90) days of PED due to site-specific 
conditions, ongoing noncompliance issues (see Compliance Section DMR information), and uncertainties 
about assorted WWTP repairs/upgrades (reportedly dependent on PENNVEST funding). The facility must be 
able to adequately operate and maintain the POTW (including collection system by definition) to meet 
NPDES Permit requirements. 

• Part C.I.I: New High Flow Management Plan (HFMP) condition due to Authority blaming exceedances and 
overflows on high flow events in an Low Pressure Sewer (LPS) System. 

• Part C.I.J: New Hauled-in Wastewater condition requiring Part A.III.C.2 notification and other requirements 
due to WWTP condition and potential future acceptance of hauled-in residual waste/IW wastewater. 

• Part C.I.K: Existing condition for changes in effluent or stream 

• Part C.I.L: New condition requiring Mechanical 24-hour flow-proportional composite sampler controlled by 
the PLC for flow-proportional sampling and recording date/time of sampling subevents. This is a site-
specific condition due to DEP Inspector Request and site-specific monitoring/recordkeeping issues at this 
facility. 

• Part C.II: Chesapeake Bay Nutrient Definitions included for informational purposes. 

• Park C.III: New Standard Solids Management Conditions included. 

• Part C.IV: New Copper Water Quality-Based Effluent Limitations for Toxic Pollutants 

• Part C.V: New 1-Year Schedule of Compliance for Pump Stations SSOs and pattern of Permit Limits 
Exceedances: Chapter 92a.51 (Schedule of Compliance) allows for permit action during period of 
noncompliance if there is a schedule of compliance for the facility to come into compliance with existing 
permit limit (including SSO prohibition). See Compliance Section for description of POTW issues (including 
collection system). No CO&A has been negotiated to otherwise address ongoing non 

o 1-Year Schedule of Compliance: This time-frame appears adequate: 
▪ Plant Issues: Because the facility is taking steps to correct existing plant problems (issued 

2018 WQM Permit and separate PENNVEST application indicating estimated completion of 
construction by July 21, 2020), a one-year schedule appears appropriate for implementation 
of the permitted construction and perform any required maintenance and repairs. 2018 DMR 
data shows some improvement in attaining permit limits during 2018 (per Compliance History 
section below). The facility has already identified additional UV Disinfection System options 
if current corrective action does not resolve fecal coliform exceedances. 

▪ Collection System Issues: The POTW definition includes the collection system. The 
application and other information indicates Pump Station SSOs and apparent I&I from 
unknown sources. The Authority cannot defer addressing collection system issues until after 
it has solved the treatment plant issues (especially given lack of schedule commitment of 
implementation of 2018 WQM permit improvements and proposed PENNVEST projects said 
to be wholly dependent on PENNVEST Funding). No Act 537 Corrective Action Plan for Pump 
Station SSOs found in previous Chapter 94 Reports. 



NPDES Permit Fact Sheet NPDES Permit No. PA0061671 
Greenfield Township Sewer Authority  
 
 

3 

Summary of Review 

 
 
 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0061671 
Greenfield Township Sewer Authority  
 
 

4 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) .140  

 Latitude 41º 38' 21.76"  Longitude -75º 33' 11.24"  

 Quad Name Clifford  Quad Code 0541 (2.21.1)  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters 
Unnamed Tributary to Dundaff 
Creek  Stream Code 29059  

 NHD Com ID 66399909  RMI -  

 Drainage Area 1.07 square miles  Yield (cfs/mi2) 0.0299  

 Q7-10 Flow (cfs) 0.0319  Q7-10 Basis 

PAStreamstats using 
downstream point for Low 
Flow Yield calculation  

 Elevation (ft)  ~1640   Slope (ft/ft) -  

 Watershed No. 4-F  Chapter 93 Class. WWF  

 Existing Use -  Existing Use Qualifier -  

 Exceptions to Use -  Exceptions to Criteria -  

 Assessment Status 
Attaining Use(s): Recreational use evaluated in 2015; aquatic life evaluated in 
1998. Due to Compliance issues, these evaluations are obsolete.  

 Cause(s) of Impairment -  

 Source(s) of Impairment -  

 TMDL Status -  Name -  

 

 Background/Ambient Data Data Source  

 pH (SU) 6.62  
7/24/2008 Newton Lake sample point closest to WWTP 
(Sample ID# 1344190, Sequence No. 551)  

 Temperature (°C) 25.03  See above  

 Total Phosphorus (mg/L) 0.012  See above  

 Total Nitrogen (mg/l): 0.31  See above  

 Nitrate-N (mg/l) <0.04  See above  

 Nitrite-N (mg/l) <0.01  See above  

    

 Nearest Downstream Public Water Supply Intake Danville  

 PWS Waters Susquehanna River   Flow at Intake (cfs) -  

 PWS RMI -  Distance from Outfall (mi) ~112  
 

 
Changes Since Last Permit Issuance:  

• Stream reclassified as Warm Water Fishery (WWF) after prior NPDES Permitting. 

• Outfall No. 001 coordinates updated in NPDES Permit Renewal Application. It is downstream of the 
“Newton Lake (Mud Pond)” discharge point. No dam shown on E-maps. Dams & Waterways confirmed 
that Newton Lake is a natural lake without a permitted Dam. 

• Downstream Dundaff Creek (CWF; Stream Code# 29051) is a Natural Trout Reproduction stream. The UNT 
receives lake discharge (near headwaters) and is designated WWF. 

• Current status of receiving stream is uncertain due to facility compliance issues which likely impacted 
receiving stream. See Compliance Section for details.  

 
Other Comments:  
 



NPDES Permit Fact Sheet NPDES Permit No. PA0061671 
Greenfield Township Sewer Authority  
 
 

5 

• This is a Phase 5 non-significant Chesapeake Bay facility.  

• This is a ~5:1 effluent-dominated stream  

• Discharge point is directly downstream of Newton Lake discharge point, at headwaters for UNT. The UNT 
flows into Dundaff Creek (CWF) which flows to East Branch Tunkhannock Creek.  

• LFY of 0.0299 CFS/square miles (downstream Dundaff Creek Q7-10 low flow of 0.199 CFS divided by 6.64 
square mile drainage area, both derived by USGS PAStreamstats). 

• It is recommended the DEP Biologist evaluate present stream conditions after corrective actions resolve 
the ongoing permit limit exceedances. The documented 2018 permit limit exceedances and prior permit 
limit exceedances (masked by false reporting and inaccurate flow measurements) have impacted the 
receiving stream to an unknown extent.  

 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0061671 
Greenfield Township Sewer Authority 

 

6 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Greenfield Township Sewer Authority 

 

WQM Permit 
No. 

Issuance 
Date 

Scope 

3587417 3/9/1988 0.140 MGD (continuous flow) SBR STP construction with grinder 
pump/LPS collection system (with two booster pump stations where 
LPS collection system TDH exceeded 50 feet). Sludge to go to aerobic 
digester with 135 days winter storage capacity.  
Design Criteria: 
Pump Station No. 1: Two 80 GPM @ 105 Feet TDH 
Pump Station No. 2: Two 80 GPM @ 105 Feet TDH 
Internal Pump Station: Two 115 GPM @ 40 Feet TDH 
Aerobic Digester: One unit (100,650-gallon capacity) 
SBR Units: Two units (61,600-gallon capacity)  
Aeration Blowers: Three 300 CFM @ 7.0 PSI (identified as Rotary 
positive displacement blowers elsewhere) 
Chlorine Contact Tank: One unit, two cells (7,550-gallons each) 
Chlorinator: 50 ppd unit. 
Utility Pump: Two 20 GPM @ 40 Feet TDH 
Waste Sludge Pump: Two 5 GPM @ 23 Feet TDH 
Sodium Hydroxide System: Two 0 – 6 GPH units 
Emergency Generator: One (150 KW) 
Equipment Data Sheet – Waste Sludge Pumps: Two KSB Inc. KRTUF 
65-200/4 Submersible Pumps (150 GPM @ 23 & 3 Feet TDH)  
Sampling Locations Per Drawings: 
Influent to Flow Equalization/SBR (a.k.a. influent distribution box) 
Treatment Tank sampling location (internal) 
Influent to Chlorine Contact Tank (internal) 
Effluent from Flow Sensor Chamber 

3512404 5/23/2012 UV disinfection unit 

3518405 12/14/2018 New influent fine screen, new splitter box; conversion to fine 
bubble aeration in the two SBRs and aerobic digester; installation 
of DO control system (probe in each SBR and VFDs for each 
blower. 

 
 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary 
Sequencing Batch 

Reactor Ultraviolet 0.140 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.140 280 Not Overloaded 
Aerobic 

digestion/storage 

Sewage shipped 
to offsite 
WWTPs. 

 
Changes Since Last Permit Issuance:  

• Installation of flow-paced 24-hour composite effluent sampler with use starting on 4/23/2018. 

• Effluent Flow-meter set-up modified in February 2018, with weir modified (lowered 3 inches) and flow-
meter recalibrated on 11/12/2018. 

• Other NPDES Application-Identifiable Changes:  



NPDES Permit Fact Sheet NPDES Permit No. PA0061671 
Greenfield Township Sewer Authority 

 

7 

o Use of sodium bicarbonate for alkalinity (indicated as better alkalinity source that is safer to  
o Usage of chlorine (sodium hypochlorite and calcium chlorite) for back-up disinfection.  The 

11/6/2018 Submittal indicated permitted chlorine gas disinfection system was not operational, and 
no chemical feed pumps to allow for either chlorine disinfection (sodium hypochlorite) or 
dechlorination (sodium bisulfite). This is not an engineered chlorination/dechlorination system/ 

• 10/17/2017 Inspection Report: Report noted facility installed new continuous pH meter, flow meter, and 
PLC unit. Inspection Report recommended notifying Department in writing before changing major 
equipment. Facility installed new decanter type without DEP Approval that evidently failed (with 
PENNVEST funding request to replace the failed new decanters). Unidentified equipment changes at 
Pump stations noted. 

• 3/20/2018 EEMA Letter to GTSA:  
o Microscope delivered and in use. 
o The new sampler has been delivered and installed. 

• 3/30/2018 Authority Letter (regarding no 2017 Chapter 94 Report) received by DEP Cambria Office, signed 
by Edward L. Gillette, Jr., P.E, Principal Engineer) addressed to BR Patel, DEP Clean Water Program, 
Wilkes-Barre Address): 

o EEMA was appointed Engineer and Licensed Operator for the plant in mid-January 2018. 
o Incorrect sampling was found and a meter calibrated for a 60 degree V notch with an 88.5 degree V 

notch installed. “This issue means the reported flow was slightly more than half the actual flow. In 
short, there is no accurate flow meter data prior to February 4, 2018 when the meter was corrected.” 

o “Hydraulic issues around the unit cause part of the flow to bypass disinfection. We are working to 
correct this problem.” 

o “The plant is a standard extended air sequencing batch reactor that was reporting virtually complete 
Nitrate (NO3) removal and full disinfection. Given the plant configuration and the effluent hydraulic 
problems, these effluent results are not possible.” 

o “In short, there is no reliable flow or analytical data for inclusion and completion of a Chapter 94 
report for the calendar year 2017. We will do a partial report for 2018. A full reports will have to be 
delayed until we can collect appropriate data.” 

 
 
Other Comments:  
 

UV Disinfection System Issues: 

• UV Disinfection sampling was scheduled after 11/12 – 16/2018 maintenance (including new UV lamps, 
sleves, O-rings).  

• New influent screen and splitter box (WQM Permit Application) are assumed to prevent rags from 
impacting UV disinfection system (in addition to stopping rag collection in aeration reactors, clogging of 
waste sludge pumps).  

• Two changes are proposed if fecal coliform exceedances persist. The decanting speed of SBR #1 
decanters may be too fast for the UV system, resulting in turbulence and “not allowing a free fall 
discharge at the effluent finger weirs. 

o Program the decanter with a time delay, or; 
o Removal of effluent weir (which will reduce accuracy of flow data 

• PennVest application indicated to include replacement UV disinfection control panel.  
 
 

Backup/Supplemental Chlorine Disinfection: 

• Permitted chlorine gas facilities are not operational, and there are no chemical feed pumps to feed 
sodium hypochlorite or sodium bisulfite (dechlorination).  

• Repair or installation of back-up disinfection facilities proposed in PennVEST application. 

• Other facilities have resorted to jury-rigged supplemental chlorination to address fecal coliform 
exceedances until a permanent solution is found.  

 
Potential PENNVEST Projects: Separate PENNVEST Application in for assorted maintenance and limited 
upgrades (not requiring WQM permitting per DEP Management decision) if funding is obtained per Authority 
submittal: 

• Effluent Post-aeration. 

• Replace existing SBR decanters (2) 



NPDES Permit Fact Sheet NPDES Permit No. PA0061671 
Greenfield Township Sewer Authority 

 

8 

• Replace existing waste sludge pumps (2) 

• Installation of telescoping valve, supports and platform to decant the aerobic digester 

• Miscellaneous electrical work (replace exterior mounted electrical trough and disconnect switches) 

• Miscellaneous mechanical work (replace hatches, winches, ship ladders and platforms) 

• Update SBR control panel programming with appropriate instrumentation and controls to consistently meet 
existing NPDES Permit Limits 

• Repair or install back-up disinfection facilities 

• Install post-aeration in chlorine contact tank 

• Fix or replace area lighting at treatment tanks and chlorine contact tank 

• Replace UV disinfection control plane to provide energy conservation 

• Replace control building roof with new 30-year roof. 

• GTSA is “investigating replacement of all existing residential grinder pumps and control panels as part of the 
PennVest Application”. “The Authority is reviewing its charter to determine if residential grinders are Authority 
owned or owned by the resident.” 

 
 

• Treatment Plant Design: Original 1988 Design Engineer Report indicated: 
o Assumed 100-year Floodplain elevation: 1647.50 Feet. 
o ADF/Hydraulic Flow: 0.140 MGD 
o Peak flow capacity (storm mode): 0.350 MGD  
o Design Influent Loadings: 

 

Constituent Original WQM Design 
Load (mg/l) 

2018 Application Influent Data (Average*) 

BOD5 240 mg/l 
(280 lbs/d) 

205 mg/l  
118 lbs/day 
19 samples 

TSS 240 mg/l 
(280 lbs/d) 

82 mg/l 
48 lbs/day 
19 samples 

Ammonia-N 35 mg/l 
(40 lbs/d) 

35 mg/l 
20 lbs/day 
19 samples 

CaCO3 150 mg/l 236 mg/l 
18 samples 

*February 2, 2018 through August 31, 2018. Effluent flow is measured. 
 

• Organic Loading: No organic overloading based on 2018 Application influent data. 

• Hydraulic Loading: No hydraulic overloading based on 2018 Application data. 

• 85% Reduction POTW Requirements: Application data does not show the facility is meeting these 
requirements.  

o The original WQM assumed an influent BOD% concentration of 240 mg/l and TSS of 240 mg/l.  The 
required 85% reduction would be met by a 36 mg/l BOD5 (equivalent to <30 mg/l CBOD5 at 1.2:1 
conversion rate allowed in absence of better data) and 36 mg/l TSS concentration.  

o 2018 Application data: Due to apparent I&I problems, recommend facility go to 24-hour composite 
influent/effluent monitoring to demonstrate compliance with existing 85% reduction requirement. 

▪ Influent BOD5: 205 mg/l average of 19 samples  
▪ Effluent CBOD5: 39.8 mg/l average of 30 samples (equivalent to 47.76 mg/l at 1:1.2 

conversion factor) 
▪ Estimated BOD5 Reduction: ~76% reduction over time-frame 
▪ Influent TSS: 82 mg/l average of 19 samples 
▪ Effluent TSS: 40.0 mg/l average of 30 samples 
▪ Estimated TSS Reduction: ~50% 

• Collection System:  
o I&I Issues in Collection System: The 2013 Chapter 94 Report indicated that the WWTP is fed by a 

circa 1988-installation LPS sewer system, with each house having a grinder pump. Recent 
DMRs/Non-compliance Reports indicate a problem with high flows/rain surcharging indicating I&I 
(source not yet identified). 



NPDES Permit Fact Sheet NPDES Permit No. PA0061671 
Greenfield Township Sewer Authority 

 

9 

o Potential Collection System problems: Application note collection system (includes Pump 
Stations subject to SSO events) issues exist “which will be addressed after the WWTP issues 
have been corrected”. No further description except response noted two (2) SSOs in 2018. No 
proposed course of action identified. 

• Sludge Disposal: Disposed at Wyoming Valley Sanitary Authority and Greater Hazleton Joint Sewer Authority. 
o 2017: 168,000 gallons removed (1.5% solids, 10.5 dry tons) 
o 2018 during January – August 2018: 154,000 gallons (~9.6 dry tons) 

• As-built/As-operated STP per 2018 NPDES Permit Renewal Application: Upgrades not shown on site plan or 
process flow diagram: 

o Collection System: 579 E-one Grinder pump stations with remote grinder pump station No. 1 directing 
flow to remote grinder pump station No. 2 which directs flow to WWTP.  

o Influent flows to: Influent Grinder Pump Station at WWTP. NOTE: 2018 WQM Permit Application drawings 
indicate flow comes into Manholes C, with two pipelines (one going through “duplex grinder pump” and 
other directly to splitter box).  

o Splitter Box: Location of alkalinity addition and influent sample collection point (time-paced) 
o Two (2) SBRs: Sludge pumps pump sludge to Aerobic Digester, decanter flow goes to Chlorine Contact 

Tank, supernatant goes to influent grinder pump station.  
o One (1) Chlorine Contact Tank (2 cells): chlorine back-up at influent and dechlorination before discharge 

to common subsection with “utility water pumps” (conflicting information elsewhere). Post-aeration 
mentioned in Part II WQM permit application. 

o One (1) Aerobic Digester: Receives sludge from SBRs and flows from Chlorine Contact Tank’s utility 
pumps that direct flows to influent grinder pump station. Supernatant directed to Influent Grinder Pump 
Station. 

o One (1) UV Disinfection Unit: 
o Effluent sampler (flow paced) 
o Flow meter 
o Outfall 
o Emergency Back-up Generator.  